
Package leaflet: Information for the user 

 

NiQuitin, 7 mg / 24 hour transdermal patch 

NiQuitin, 14 mg / 24 hour transdermal patch 

NiQuitin, 21 mg / 24 hour transdermal patch 
Nicotine 

 

 

Read all of this leaflet carefully before you start using this medicine because it contains 

important information for you. 
Always use this medicine exactly as described in this leaflet or as your doctor or pharmacist has told 

you. 

- Keep this leaflet. You may need to read it again. 

- Ask your pharmacist if you need more information or advice. 

- If any side effects occur, talk to your doctor or pharmacist. This includes any possible side effects 

not listed in this leaflet. See section 4. 

 

What is in this leaflet 
1. What the NiQuitin patch is and what it is used for 

2. What you need to know before you use the NiQuitin patch 

3. How to use the NiQuitin patch 

4. Possible side effects 

5. How to store the NiQuitin patch 

6. Contents of the pack and other information 

 

 

1. What the NiQuitin patch is and what it is used for 

 

The NiQuitin patch is an aid for giving up smoking. When quitting smoking, unpleasant sensations, or 

withdrawal symptoms often occur because the body no longer receives nicotine. Nicotine is the 

substance in cigarettes that causes physical dependence. The NiQuitin patch contains nicotine, which 

is absorbed in the circulation through the skin and ensures constant nicotine content in your body at a 

level that is generally lower than the level achieved when smoking. This helps alleviate the withdrawal 

symptoms associated with giving up smoking and the urge to smoke, as well as avoid starting smoking 

again. This therapy is called nicotine replacement therapy. 

 

NiQuitin patches may be used alone or in combination with other NiQuitin 1.5 mg / 2 mg / 4 mg oral 

formulations. 

 

Indications 
Treatment of tobacco addiction, incl. alleviating the withdrawal symptoms and urge to smoke in case 

the patient is motivated to give up smoking.  

 

 

2. What you need to know before you use the NiQuitin patch 

 

Smoking is bad for your health. Nicotine replacement therapy helps you quit smoking. If you use the 

NiQuitin patch, you must stop smoking completely. 
If you smoke even one cigarette during the therapy, you may continue trying to give up smoking, but 

you should ask your doctor, nurse, smoking cessation counsellor or pharmacist for advice before doing 

so. 

 

Do not use the NiQuitin patch: 

 if you are allergic to nicotine or any of the other ingredients of this medicine (listed in section 

6); 



 if you are a non-smoker, an occasional smoker or under 12 years of age. 

 

Warnings and precautions 

Talk to your doctor or pharmacist before using the NiQuitin patch: 

- if you have a liver or kidney disease (increased risk of side effects); 

- if you have intractable overactivity of the thyroid gland or phaeochromocytoma (a tumour of 

the adrenal gland that may affect blood pressure (nicotine may exacerbate the symptoms of the 

disease); 

- if you are hospitalised due to a heart attack, severe heart rhythm disturbances or a stroke; 

- if you have recently suffered from a severe cardiovascular disease (stroke or myocardial 

infarction) or if you have a severe heart rhythm disorder, unstable or progressive angina (chest 

pain) or resting angina, try to give up smoking without using NRT products, unless your 

doctor recommends using these products; 

- if you have diabetes (you need to check the sugar levels more often than usual when you start 

using nicotine patches. The dose of insulin or another diabetes medicine may have to be 

adjusted); 

- if you have ever had cramps; 

- if you suffer from allergic reactions (use of nicotine patches may cause allergic reactions); 

- if you suffer from allergic eczema or dermatitis (skin infection) 

- if you have gastric or duodenal ulcers, as nicotine replacement therapy may exacerbate the 

symptoms. 

 

Pregnancy, breast-feeding and fertility 
If you are pregnant or breast-feeding, think you may be pregnant or are planning to have a baby, ask 

your doctor or pharmacist for advice before using this medicine. 

 

It would be best to give up smoking during pregnancy without using nicotine replacement therapy. If 

that fails, you may use nicotine replacement therapy to give up smoking. It is better for your unborn 

child than continued smoking. Nicotine replacement therapy should be carried out in the earliest 

possible stage of pregnancy and for the shortest time possible. You may prefer preparations used on an 

irregular basis, such as chewing gum or lozenges. If you experience nausea or sickness, you should 

prefer patches. When you start using the NiQuitin patch, remove it before bedtime. 

 

Nicotine is excreted in breast milk in small quantities, which may be harmful to the infant even in 

therapeutic doses. 

If you are breast-feeding, it is best to use such nicotine replacement therapy preparations that can be 

used occasionally (such as chewing gum or lozenges) and feed the baby immediately before using the 

preparation. As a result, your child will receive the smallest possible amount of nicotine.  

 

Driving and using machines 
The NiQuitin patch has no influence on the ability to drive and use machines. 

 

Children under the age of 12: 
The amount of nictone received from nicotine replacement therapy is intended for adults and 

adolescents that are giving up smoking, and not for children under the age of 12. Children are more 

sensitive to the effect of nicotine and it may cause severe, lethal poisoning. Keep products containing 

nicotine out of the sight and reach of children, and when disposing of the patches, fold them carefully 

with the adhesive layer inside. 

 

Other medicines and the NiQuitin patch 
Tell your doctor if you are taking or have recently taken any other medicines. This is especially 

important if you are using other medicines that contain: theophylline (medication used to treat 

asthma), clozapine (used to treat schizophrenia) and ropinirole (used to treat Parkinson’s disease). 

Sometimes the doses of other medicines need to be adjusted after giving up smoking. 

 



You have a better chance at giving up smoking successfully if, in addition to nicotine replacement 

therapy, you receive help and support from a doctor, nurse, smoking cessation counsellor or a 

pharmacist, or if you participate in behavioural support groups. 

 

Use of this medication could cause the development of addiction replacement (addiction to nicotine 

replacement therapy). 

 

3. How to use the NiQuitin patch 

 

NiQuitin is available in patches of three different strengths: 

NiQuitin 21 mg / 24 hours 

NiQuitin 14 mg / 24 hours 

NiQuitin 7 mg / 24 hours 

 

Instructions for use 
Always use this medicine exactly as described in this leaflet or as your doctor or pharmacist has told 

you. Check with your doctor or pharmacist if you are not sure. 

 

Adults (and adolescents over the age of 12*) 
If you use Niquitin as an aid to give up smoking, it is recommended to follow a staged treatment 

regimen. Treatment is started with patches that contain more nicotine and the nicotine quantity is 

gradually reduced according to the regimen. 

 

In certain cases it may be appropriate to use oral NiQuitin formulations (lozenges or chewing gum) 

simultaneously with NiQuitin patches. This can help to control an unexpected smoking episode. 

 

If you smoke more than 10 cigarettes a day: 

Stage 1 – NiQuitin 21 mg / 24 hours for 6 weeks, then continue; 

Stage 2 – NiQuitin 14 mg / 24 hours for 2 weeks, then continue; 

Stage 3 – NiQuitin 7 mg / 24 hours for 2 weeks. 

 

If you smoke 10 or less cigarettes a day: 

Stage 2 – NiQuitin 14 mg / 24 hours for 6 weeks, then continue; 

Stage 3 – NiQuitin 7 mg / 24 hours for 2 weeks. 

 

To achieve the best results, complete the ten-week treatment regimen (for those that start the treatment 

regimen from stage 2, the treatment lasts for eight weeks). The treatment should not continue for more 

than ten weeks. 

 

*The same 3-stage treatment regimen as in adults (see above) should be used in adolescents aged 12–

17 years. 

 

Nicotine replacement therapy may last for over 10 weeks only after talking to a doctor. 

 

Combination therapy: 

If you experience a severe smoking session, you may combine patches and oral nicotine preparations 

(chewing gum or lozenges). The combined use of transdermal patches and oral nicotine formulations 

provides greater efficacy for smoking cessation than the use of patches alone. 

 

Dosage is followed by the above stepwise treatment regimen. Take one NiQuitin Mini lozenge or 

chewing gum if you experience a sudden smoking session - a total of 5 to 6 (chewing gums, lozenges) 

daily. Do not use more than 15 pieces within 24 hours. Only one type of oral preparation may be used 

concurrently with the transdermal patch. 

 



You can also use NiQuitin Mini lozenges / chewing gum for 2 to 3 months, then start to reduce use as 

the smoking session should be weakened. If you have reached 1 to 2 pieces per day, stop using. 

 

Period Patches* NiQuitin Mini lozenges or 

chewing gums 

Stage 1  NiQuitin 21 mg / 24 hours 5…6 pieces per 24 hours** 

Stage 2 NiQuitin 14 mg / 24 hours Additional lozenges / chewing 

gum if necessary 

Stage 3 NiQuitin 7 mg / 24 hours Additional lozenges / chewing 

gum if necessary 

After 8-10 weeks Stop using NiQuitin patches Gradually reduce the number of 

chewing gum / lozenges. If the 

daily amount is 1 to 2 pieces, 

stop using 

* according to the number of cigarettes per day (see monotherapy above) 

** Smokers smoking more than 20 cigarettes a day should take 4 mg of oral dose within 6 weeks. 

Then continue with a lower oral dose. 

 

For more information, please see the NiQuitin Mini lozenges or medicated chewing gum leaflet. 

 

Do not exceed the prescribed dose. 
If you feel that the effect of NiQuitin patch is too strong or too weak, talk to your doctor or 

pharmacist. 

 

How to apply the patches 
Choose a clean, dry and hairless area of skin for applying the patch. This ensures proper adhesion of 

the patch. Avoid areas with wrinkled skin (e.g. on a joint) or where wrinkles form when moving. In 

addition, avoid placing the patch on flushed, damaged or irritated skin. Do not remove the patch from 

the closed package before you are ready to use it. Open the sachet along the dotted line to avoid 

damaging the internal surface of the patch. Carefully take out the patch. The adhesive side of the 

patch, i.e. the side that is placed against the skin, is covered with a transparent protective film. Hold 

the adhesive side towards you and remove one half of the protective film, starting from the middle. 

Then hold the patch from the external side (touch the adhesive side as little as possible) and remove 

the remaining part of the protective film. Place the patch on the skin, adhesive side down. Press the 

patch on the skin tightly with your hand for at least 10 seconds. Ensure that it has properly attached to 

the skin, especially from the edges. When placing the patch on the skin, avoid contact with the eyes 

and nose. When you have finished, always wash your hands with clean water. Do not use soap, as it 

may increase the absorption of nicotine. Water does not damage a properly placed patch. You may 

take short baths, showers or go swimming. 

 

How to change the patches 
Change the patches once a day at about the same time, preferably immediately after waking up. Leave 

the patch on the skin for 24 hours (if you are pregnant, remove it before bedtime). Always choose a 

new area of skin for placing a new patch. Do not use the same area of skin within at least 7 days. 

When you remove the patch, fold it up, leaving the adhesive side inside, and place the patch back in 

the sachet from which you took the new patch. Throw away the sachet containing the used patch and 

ensure it is out of the sight and reach of children or pets. If you forget to change the patch on time, do 

it as soon as you remember. Then continue with the regular treatment. 

Patches stick well to the skin of most people. If the patch comes off accidentally, place a new patch in 

a new hairless, dry and clean area of skin. Then continue with the regular treatment. If you wish, 

remove the patch before bedtime (in about 16 hours) and place a new one on the skin when you wake 

up. However, removing the patch in 16 hours reduces its effectiveness in alleviating the urge to smoke 

in the morning. 

 



If you use more NiQuitin patches than you should 

If you use too many patches at the same time, you may feel ill, drowsy and uncomfortable. Remove all 

patches, wash the skin with clean water (without soap) and dry it. Immediately talk to a doctor or go to 

the emergency department of the hospital; if possible, take the pack or package leaflet with you. 

 

The patches are not suitable for use in children under the age of 12 and non-smokers. They may 

develop symptoms of nicotine overdose, such as headache, feeling sick, stomach pain and diarrhoea. 

If a child has stuck the patch on their skin, remove the patches and wash their skin with clean water 

(no soap) and dry. If a child has swallowed a patch, ask a doctor for advice immediately or go to the 

emergency department of the hospital; if possible, take the pack or package leaflet with you. 

 

 

4. Possible side effects 
 

Like all medicines, this medicine can cause side effects, although not everybody gets them. 

 

Giving up smoking may, in itself, cause some symptoms, such as weakness, dizziness, headache, 

coughing and flu-like symptoms. Symptoms, such as mood swings, insomnia, affected mood, 

irritability, anxiousness, drowsiness, restlessness, nervousness, inability to focus and sleep disorders, 

may also be associated with withdrawal symptoms of quitting smoking. 

 

Other side effects are listed below. These are grouped by the probability of occurrence. 

 

Frequency Side effect 

Very common (> 1/10) Sleep disorders, including insomnia and 

abnormal dreams, headache, dizziness, nausea, 

vomiting and administration site reaction. 

Common (> 1/100; < 1/10)  Nervousness, trembling, heart palpitations, 

shortness of breath, coughing, sore throat, 

swelling of the throat, indigestion, stomach pain, 

diarrhoea, constipation, increased sweating, 

dryness of the mouth, pain in the joints, muscles, 

chest and limbs, fatigue or weakness. 

Uncommon (> 1/1,000, < 1/100) Allergic reactions. 

Very rare, including single cases (< 1/10,000) Skin reactions, increased skin sensitivity to 

sunlight and severe allergic reactions, including 

unexpected wheezing or tightness in the chest, 

rash and feeling faint. 

Light redness and itching, burning and tingling sensation may occur in the patch site. After removing 

the patch, these symptoms usually disappear quickly. In rare cases, a more severe reaction may occur 

in the patch site. In this case, stop using the patches and talk to your doctor. 

 

Reporting of side effects 
If you get any side effects, talk to your doctor or pharmacist. This includes any possible side effects 

not listed in this leaflet. You can also report side effects directly via www.ravimiamet.ee. By reporting 

side effects you can help provide more information on the safety of this medicine. 

 

 

5. How to store NiQuitin patch 

 

Keep this medicine out of the sight and reach of children. 

Do not store at a temperature higher than 30 °C. 

Keep all the patches in sachets in the carton until use.  

Do not use the NiQuitin patch if the outer protective pack is damaged or open. 

Do not use this medicine after the expiry date which is stated on the package. 

http://www.ravimiamet.ee/


Do not throw away any medicines via wastewater or household waste. Ask your pharmacist how to 

throw away medicines you no longer use. These measures will help protect the environment. 

 

 

6. Contents of the pack and other information 

 

What the NiQuitin patch contains 
The active substance is nicotine. 

 

NiQuitin, 7 mg / 24 hour transdermal patch contains 36 mg of nicotine which equals 5.1 mg/cm2 of 

nicotine and which releases 7 mg of nicotine within 24 hours. The size of the contact area is 7 cm2. 

 

NiQuitin, 14 mg / 24 hour transdermal patch contains 78 mg of nicotine which equals 5.1 mg/cm2 of 

nicotine and which releases 14 mg of nicotine within 24 hours. The size of the contact area is 15 cm2. 

 

NiQuitin, 21 mg / 24 hour transdermal patch contains 114 mg of nicotine which equals 5.1 mg/cm2 of 

nicotine and which releases 21 mg of nicotine within 24 hours. The size of the contact area is 22 cm2. 

 

The other ingredients are ethylene vinyl acetate copolymer, polyethylene terephthalate / ethylene-vinyl 

acetate film, polyethylene film, polyisobutylene adhesive layer and printing ink. 

 

What the NiQuitin patch looks like and contents of the pack: 
7 or 14 transparent patches in a cardboard carton. Every patch is packed in a sachet made of layered 

material. Every patch is rectangular and consists of a transparent back side and a protective strip, 

which is removed before use. 

Not all pack sizes may be marketed. 

 

Marketing Authorisation Holder: 
Richard Bittner AG 

Reisnerstraße 55-57 

A-1030 Wien 

Austria 

 

Manufacturers: 
FAMAR A.V.E. AVLON PLANT (48th) 

48th km National Road Athens - Lamia 

19011 Avlonas Attiki 

Greece 

 

Or 

 

LTS Lohmann Therapie-Systeme AG 

Lohmannstrasse 2 

56626 Andernach 

Germany 

 

For any information about this medicine, please contact the local representative of the 

Marketing Authorisation Holder: 

Omega Pharma Baltics SIA 

K. Ulmaņa 119 

Mārupe LV-2167 

Latvia 

E-mail: CHCIESTONIAINFO@PERRIGO.COM 

 

This leaflet was last revised in July 2020. 


